
WEIGHTED BAR RACK



KEY PART QTY

1 BOTTOM FRAME UPRIGHT 2

2 TOP FRAME UPRIGHT 2

3 SIDE FRAMES 2

4 BOTTOM FRONT DIVIDER 1

5 TOP BAR DIVIDER 1

6 FLOOR PIECE 1

7 M8X15 SET (Bolt and washer) 6

8 M8x80 SET (BOLT, WASHER X2, NUT) 4

9 M8X50 BOLT 12

10 M8 WASHER 20

11 M8 NUT 8

12 DIVIDER POLES 3

13 BACK BOTTOM DIVIDER 1

PARTS LIST

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136



1.

Insert the top uprights into the bottom uprights and secure 
with the M8X15 Bolts and washers.

11

22

7

7

77
7

7



2.

Assemble the bottom bar holder with the divider poles sitting   the front and back 
bottom dividers. Align the two side frames with the floor piece and the bottom 
bar divider in between. Once aligned tightened as shown above.

3

3

4
13

12
12

12

6

99
9

9

9 9

10
10

10

1010

10101111

1111

1010

1010
1010



3.

Align the bottom piece created in step 2 and attach it 
to the upright. Align the top bar divider inside of the two 
uprights and secure.

5

9
1111

1111

11111111

11111111
1010

1010
1010

1010

1010

1010

1010

1010

1010

1010
1010

1010

9

99

9 9

88

88

88

88


